Sedative Drugs

Halcion aka Triazolam :  1 hour prior to the start of your appointment, please follow the Initial dosage instructions for healthy ASA I patients below.  If you desire, you are encouraged to come to our office 1 hour prior to the start of your surgery and take the medication in our waiting room, or operatory chair.  Please bring any remaining pills with you to your appointment.

0.25mg  40lbs  -110lbs

0.375mg 110-180lbs

0.5mg  180+ lbs

Antibiotics

· If antibiotics were prescribed preventively, please begin taking 1 day prior to your schedule appointment and follow the directions on the prescription.

· If you presented with an active infection, we will often place you on antibiotics and allow you to take the medication for several days prior to the procedure.

· If you experience any side effects from the antibiotics, please call our office, and we will determine if it is necessary for you to alter or stop taking the medication.
Pre and post operative anti-inflammatory medications

Medrol Dose Pack  (Methylprednisonlone)   If prescribed, the first days pills must be taken starting the morning of surgery.    Please follow the directions exactly as printed on the dose pack.  This corticosteroid will significantly reduce swelling in impacted lower wisdom tooth removal. 

We strongly recommend the use of an NSAID like Ibuprofen (such as Advil, Nuprin, Motrin) following oral surgery; this can reduce the amount of narcotic pain medicine needed significantly.  We recommend taking 400-600mg beginning just prior to or immediately following your appointment and continuing every four or six hours on a regular schedule for the first 2-3 days. You may alternate your prescription pain medicine with ibuprofen for maximum pain relief. Those who are allergic to aspirin or other NSAIDs cannot follow this regimen.  The maximum daily dose of Ibuprofen is 2400mg within a 24 hour period.

Paracetamol ie: acetaminophen (Tylenol) is also an option for those who can not tolerate Ibuprofen
Post-Op Narcotics

Hydrocodeine (Lortab, Vicodine) or Oxycodeiene (Percodet) : use as needed for breakthrough pain that can not be controlled by Ibuprofen or Tylenol.  Use is solely up to the pt’s discretion.   Many patients do not require the use of narcotics for adequate pain management.  We provide the written prescriptions routinely, as it is now no longer possible to call this class of medication in.  We allow the patient to determine if their level of pain requires them to fill or use this medication.  Please shred the prescription if unused, or dispose of any unused pills remaining.
Post-Op Chlorhexidine rinse

0.12% chlorhexidine gluconate rinse is an antimicrobial and antigingivitis agent to reduce bacterial plaque accumulation in the surgical area postoperatively.  We ask that you rinse very gently with this product twice daily for two weeks following your procedure. 
